
 

 

   

Environmental Management System 

 

 

ISO 14001:2015 Certification 

 

 

Operational Controls 

Normal Conditions 

 

 

 

 

 

 

 

 

 

 

 

 

SRM INSTITUTE OF SCIENCE AND TECHNOLOGY 

(Deemed to be University under section 3 of UGC Act 1956) 

www.srmist.edu.in 

Kattankulathur, Chengalpattu District – 603 203 

Tamil Nadu, India



ENVIRONMENTAL MANAGEMENT SYSTEM 

STANDARD OPERATING PROCEDURE 

 

File No: EMS-SOP  Page 2 of 100 

 

 

Table of Contents  

1. High-Tension Electricity ......................................................................................... 3 

2. Gensets..................................................................................................................... 7 
[...]
 Switch on the raw water pump. 

5.4. Maintenance of activated carbon filter (ACF) 

 Regularly once in twenty-four hours activated carbon filter has to be backwashed, 

rinsed and the filter valve should be kept in the position of “ON” Position. 

 Initially please ensure the pump is kept in the “OFF” position. 

 Keep valve of the ACF in “Backwash” position. 

 Switch on the raw Water pump and run the pump till all the DIRT Coloured water 

collected in the ACF is drained out through drain pipe and CLEAR water flow through 

drain pipe (Operation may take minimum 10-15 minutes). 

 After ACF is fully backwashed, Switch off the raw water pump. 

 Keep the valve of the ACF in “RINSE” Position. 

 Switch on the raw water pump and run the filter for 5-8 minutes till the media settles to 

the normal position. 



ENVIRONMENTAL MANAGEMENT SYSTEM 

STANDARD OPERATING PROCEDURE 

 

File No: EMS-SOP-RO-V-02    Page 27 of 100 

 

 Switch off the raw water pump keep the valve of the ACF in the position “ON” position. 

 Switch on the raw water pump. 

5.5. Maintenance of micron filter 

 In the position of the entire system regularly once in month both the micron filters 

housing has to be removed and the cartridges has to be washed with normal water and 

do not use    any sort of brushes and washing soap or liquid. 

 The cartridges after washing it have to be properly inserted inside the housing and fit 

the same as early position and tighten it properly. 

 Compulsory once in 3 months the pre-filter micron cartridges has to be replaced. 

5.6. Precautionary measures 

 DO not switch on the high-pressure pump without or immediate switching on the raw 

water pump. 

 Do not switch on the raw water pump without keeping raw water tank outlet valve in 

open position. 

 Do not operate the Valves of PSF and ACF when the raw water pump is the on position. 

 Do not exceed the pump pressure >10 Kg/cm2 

5.7. Process of chemical cleaning 

 Chemical Cleaning process shall be recommended based on the flow, taste and output 

of the water time to time. 

 Using Hazardous chemicals may be result in failure of RO Membranes. 

  Others:     

 Use reject water for plate washing, flushing and harvest beds. 

 Spilled Antiscalant shall be cleaned with spill kit. 

 Obsolete components shall be collected, segregated and disposed as per waste 

management rules. 

 

 

 

 

 

 

 

6. References 
1. IS 16240 : 2015 - Reverse Osmosis (RO) Based Point-of-Use 

(PoU) Water Treatment System — Specification 



ENVIRONMENTAL MANAGEMENT SYSTEM 

STANDARD OPERATING PROCEDURE 

 

File No: EMS-SOP-RO-V-02    Page 28 of 100 

 

 

Effective Date (from) Description Version 

03.03.2023 SOP for Reverse Osmosis Unit 01 

22.04.2024 “Others” section newly added in SOP 02 

 

 

 

   

Prepared by Verified by Approved by 

Mr. Thirunavukkarasu G 

RO unit in-charge 

Dr. S. Gopinath 

Assistant Professor 

Dr. V. Thirumurugan 

Associate Director – Campus Life 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



ENVIRONMENTAL MANAGEMENT SYSTEM 

STANDARD OPERATING PROCEDURE 

 

File No: EMS-SOP-SP-V-01    Page 29 of 100 

 

9. SOFTENER PLANT 

1. Title Standard operating procedure for “Softener Plant” 

 

2. Purpose To define the procedure to operate and maintain the Softener Plant 

 

3. Scope This procedure is related to the Water Softening Process 

 

4. Responsibility Softener Plant in-charge 

 

  5. Procedure 

 The hard water from the intake storage tank will be pumped to the raw water 

feed tank, which contains sand filter media to remove suspended, floating, and 

sinkable matter from water. 

  Maintain 2 bar inlet pressure in sand filter media  

 Filtered water is pumped to a resin vessel to remove Ca and Mg ions.(To prevent 

scaling in water pipelines) 

 Maintain 2 bar inlet pressure in resin vessel. 

 Check the hardness of the water. 

  Send the water to regeneration tank when hardness exceeds 300 ppm.  

 The regeneration tank consist of brine solution (mixture of water and salt). 

  During regeneration, the brine's high sodium concentration overpowers Ca and 

Mg ions, causing hardness ions to be knocked off beads and replaced by sodium 

ions.  

 The Ca and Mg ions are then flushed out of the tank with the remaining water 

from the brine, and the softener is ready to perform again. 

 Then collect soft water from resin vessel and store it in softener water tanks for 

further use. 

 Now, check the TDS and hardness of the water. 

Backwashing 

 For every 8 hours the sand filter media is backwashed to remove the waste.  



ENVIRONMENTAL MANAGEMENT SYSTEM 

STANDARD OPERATING PROCEDURE 

 

File No: EMS-SOP-SP-V-01    Page 30 of 100 

 

 The resin vessel is also backwashed to remove salts. 

 The backwashed water from sand filter and regeneration wastewater are sent to 

harvesting pits. 

Others 

 The waste generated are collected, segregated and disposed as per the waste 

management rules. 

 Maintain Log Book. 

 Record plant operation hours and total running hours. 

 

 

Effective Date (from) Description Version 

22.04.2024 SOP for Softener Plant 01 

 

 

 

   

Prepared by Verified by Approved by 

Ms. D. Poorani Shri . 

AME - EMS 

Dr. S. Gopinath 

Assistant Professor 

Dr. V. Thirumurugan 

Associate Director – Campus Life 

 

 

 

 

 

 

 

 



ENVIRONMENTAL MANAGEMENT SYSTEM 

STANDARD OPERATING PROCEDURE 

 

File No: EMS-SOP-STP-V-02    Page 31 of 100 

 

10. SEWAGE TREATMENT PLANT 

1. Title Standard operating procedure for “Sewage Treatment Plant (STP)” 

 

2. Purpose To define the procedure for the sewage treatment plant 

 

3. Scope 
This procedure covers the operational and maintenance process related 

to sewage treatment plant 

 

4. Responsibility STP in-charge 

 

5. Procedure  

1. Switch ON feed inlet motor in the blower room 

1.1 Set the inlet flow limit as 75 cubic m/hr in the raw water collection room 

2. Switch ON motors for blowers in the blower room (3 blowers) (50 HP/ 2hrs)  

2.1 Switch OFF blower motor after 2 hours and alternatively switch on another blower 

motor. 

3. Switch ON recycle motor in the clarifier room (3 HP / 5 x 2 (standby)) 

4. Switch ON filter feed pump for the sand and carbon filters (7.5 HP / 5 x 2 (standby)) in 

the panel board room. 

4.1 Switch ON Chlorination tank to add chlorine to the water 

(Chlorination tank – 33% HCL + 20% chlorine dioxide – 50 liters of H2O) 

5. Switch ON pump with motor of treated waste collection tank (7.5 HP 5 x 2 (standby)) 

in the main panel board room. 

6. Switch ON ultrafiltration (UF) inlet motor in the UF panel room for the UF tank (10 

HP x 2 (standby)) 1 stand by. 

7. Ensure the level of 150 KLD in the UF tank. 

8. Perform JAR test from the sample collected in MBBR unit. 

8.1 If the sludge volume in the JAR test is lower than 300 mg/l continue the process till 

10. 

8.2 If the sludge volume in the JAR test is greater than 300 mg/l switch OFF recycle 

motor pump. 

8.3 Switch ON sludge transfer pump and transfer the sludge to sludge holding tank. 



ENVIRONMENTAL MANAGEMENT SYSTEM 

STANDARD OPERATING PROCEDURE 

 

File No: EMS-SOP-STP-V-02    Page 32 of 100 

 

9. Run the decanter as per its SOP 

5.1. Sand and Carbon filter back wash 

Back wash is performed at the end of every shift to clean the filter media in sand and carbon 

filters. The normal flow of waste water treatment is presented in figure 1. 

1. During the normal flow, the valves (5) on the sand and carbon filters shall be in the 

position as presented in figure 2 a. 

2. Turn the respective valves as presented in figure 2.b while performing the backwash in 

both sand and carbon filter individually. 

After 5 minutes, turn the respective valves as presented in figure 2.c to finish the backwash 

process. 

 

 

 

 

 

 

 

 

 

Fig1: Normal waste water treatment workflow 

5.2. Ultrafiltration - UF 

5.2.1. Regular operation 

1. Switch ON main supply in the ultrafiltration room 

(Compressor switch ON auto, mode and OFF mode to release air locks of 6 inlet 

valves). 

2. Turn ON push button in the UF panel. 

3. Turn the knob to manual mode and press every value push button. 

3.1 Ensure air release sound in every value 

3.1.1 If the air release sound does not appear, check for the individual value to 

remove the blockages. 

Water 

flow 

Chlorination 

tank 

Sand Filter Carbon Filter 

UF feed 

tank 



ENVIRONMENTAL MANAGEMENT SYSTEM 

STANDARD OPERATING PROCEDURE 

 

File No: EMS-SOP-STP-V-02    Page 33 of 100 

 

4. After air releasing all the fire valves, turn the knob to “(auto)” mode. 

5. Turn ON the other knob towards ‘1’ - feed motor (1) 10 HP – for 2 hours and turn ON 

the knob towards ‘2’ - feed motor 2 for another 2 hours. Continue the process 

alternatively. 

6. Turn OFF the push button in the UF panel 

7. Turn both the knobs to neutral 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig 2: Back wash valve position 

 

 

 



ENVIRONMENTAL MANAGEMENT SYSTEM 

STANDARD OPERATING PROCEDURE 

 

File No: EMS-SOP-STP-V-02    Page 34 of 100 

 

5.2.2. Chemical backwash - UF 

1. When the pressure reaches 2 PSI or kg/cm2 in the top and bottom feed indicators in the 

UF unit, initiate chemical backwash. 

2. Fill 5 liters of hydrochloric acid (HCL) and 995 liters of water in the chemical back 

wash water storage tank.  

3. Maintain a pH of 2 in the water storage tank. 

4. Turn both the knobs to neutral “0” position in the UF panel boards 

5. Open the backwash valve 

6. Switch ON “CIP” button  

7. Turn both knob to manual “1” in the UF panel board 2 

8. Run the UF unit for 30 minutes with the position of backwash valve as mentioned in 

fig 3.b. 

9. Run the UF unit for another 30 minutes with the position of backwash valve as 

mentioned in fig 3.c. 

10. Switch ON valve 6 button to drain backwash water for 3 minutes and switch it OFF 

11. Turn the back was value position as mentioned in fig 3.a. 

12. Fill 1000 liters of water in the chemical back wash water storage tank.  

13. Repeat step 8 and 9 for 15 minutes respectively. Followed by repeat steps 10 and 11. 

14. Fill 7 kg of caustic soda in the chemical back was water storage tank and fill water in 

the tank. Maintain a pH of 14. 

15. Repeat step 8 and 9 for 30 minutes respectively. Followed by repeat steps 10 and 11. 

 

Fig 3: UF backwash valve position 

 

 

 



ENVIRONMENTAL MANAGEMENT SYSTEM 

STANDARD OPERATING PROCEDURE 

 

File No: EMS-SOP-STP-V-02    Page 35 of 100 

 

5.3. Decanter 

1. Switch ON the sludge motor in the near the sludge holding tank. 

2. Prepare the chemical dosing – Cationic Polymer 1 kg (powder form) + 500 liters of 

water, agitate for 60 minutes 

3. Switch ON decanter main supply in the panel board 

4. Open raw water inlet valve and close it after 3 minutes for cleaning the decanter 

5. Switch ON decanter when the RAM display reaches 4000 rpm 

6. Turn ON chemical dosing pump 

7. Switch ON screw pump in the lamella tank 

8. Turn OFF screw and dosing pump 

9. Open and close raw water valve 

10. Switch OFF decanter in the panel board 

11. Switch OFF sludge motor pump 

5.4. Routine works and general work instructions 

5.4.1. Equalization tank/Collection Tank: 

 Keep air mixing on at all times  

 Ensure that the air flow/ mixing is uniform over the entire floor of the tank. 

 Adjust the placement of diffusers and the air-flow rate as needed.  

 Keep the equalization tank nearly empty before the expected peak load hours (otherwise 

it will overflow)  

 Check and clean clogged diffusers at regular intervals Manually evacuate  

Transfer Pumps: 

 Switch between the main and standby pump every 4 hours (approximately).  

 Check oil in the pump every day; top up if necessary 

 Check motor-to-pump alignment after every dismantling operation  

 Check condition of coupling and replace damaged parts immediately 

 Check for vibrations and tighten the anchor bolts and other fasteners 

 Check condition of bearings, oil seals, mechanical seal and replace if necessary 

completely drain out oil and replace afresh as per manufacturer’s recommendation 

 Always keep safety guard in its proper condition. 

 Ensure discharge of raw sewage into the aeration tank is visible and can be monitored 

Maintain the flow rate at designed level (no tampering with the bypass valve) 



ENVIRONMENTAL MANAGEMENT SYSTEM 

STANDARD OPERATING PROCEDURE 

 

File No: EMS-SOP-STP-V-02    Page 36 of 100 

 

Aeration Tank: 

 Operation considerations include maintaining the correct design level of MLSS 

(biomass concentration) in the aeration tank. Problems arise both in the case of excess 

or shortage of biomass, causing an imbalance, leading to failure of the process.  

 Visual observation will indicate if there is uniform aeration and mixing over the entire 

area of the tank.  

 Local violent boiling/ bubbling is indicative of ruptured membranes.  

 Dead zones on the sewage surface indicate that membranes are blocked from the air 

side or the liquid side. Both conditions call for immediate attention, by cleaning or 

replacing the membranes. 

 Cleaning of membranes is generally carried out by lifting out the defective units and 

scouring out the adhering materials by high-pressure hosing. 

 Scrubbing with mild acid solution may also be resorted to in case of stubborn 

encrustation. 

 Foaming in the aeration tank may be caused by excessive inflow of detergent-like 

substances: 

 In a great majority of cases, the cause may be traced to an imbalance in the aeration 

tank recipe (Food: Microorganisms: Air: Nutrients), and corrective measures may be 

taken as indicated 

Secondary Clarifier/ Settling Tank: 

 Allow settling of biomass solids in the Mixed Liquor (biomass slurry) coming out of 

the aeration tank, to the bottom of the clarifier  

 To thicken the settled biomass, in order to produce a thick underflow  

 To produce clear supernatant water, in the overflow from the clarifier the                         

clarifier tank is only a passive device:  

 All the above actions occur due to gravity.  

 The thick biomass is recirculated back to the aeration tank. 

Sludge Recirculation: 

 Sludge recirculation rates are typically from 50 % to 100 % of the through output rate 

of sewage in the STP. Hence, in a majority of cases, the capacity and specifications of 

the raw sewage lift pumps are replicated for this duty as well. 

 



ENVIRONMENTAL MANAGEMENT SYSTEM 

STANDARD OPERATING PROCEDURE 

 

File No: EMS-SOP-STP-V-02    Page 37 of 100 

 

Clarified Water Sump: 

 There are no special requirements, as this tank plays a passive role in STP functioning. 

In general, look after aeration, and inspect the tank periodically for sediments. 

 Remove sediments as required. 

Filter Feed Pumps (FFP) 

 Switch between the main and standby pump every 4 hours (approximately). 

 Check gland packing every day. 

 Check motor-to-pump alignment after every dismantling operation 

 Check condition of coupling and replace damaged parts immediately  

 Check for vibrations and tighten the anchor bolts and other fasteners 

 Check condition of bearings, stuffing box if necessary  

 Always keep safety guard in its proper position  

 Ensure discharge of raw sewage into the aeration tank is visible and can be monitored  

 Maintain the flow rate at designed level (no tampering with the bypass valve) 

Pressure Sand Filter (PSF): 

 The operations essentially consist of a long filtration run, followed by a short backwash 

sequence.  

 The filter needs backwash when the pressure drop across the filter exceeds 0.5 kg/cm2   

 However, it is a good practice to backwash once in a shift, irrespective of the actual 

amount of pressure loss. 

 A five to ten-minute backwash will typically rid the filter of all accumulated muck 